


Ref # Part # Description Qty Context Note Foot Note

1 197889GS ADPTR, ENG    

2 197890GS ASSY, ROTOR    

3 197891GS BOLT, ROTOR    

4 197892GS ASSY, STATOR    

5 197893GS SCREW, M5 X 8    

6 197894GS BOLT, STATOR    

7 197895GS SCREW, M4 X 18    

8 197896GS SCREW, M5 X 10    

9 187462GS RECTIFIER    

10 197897GS BRCKT, RCTFR    

11 197898GS RBC    

12 197899GS CNNCTR    

13 197900GS SLEEVE    

14 197901GS CNNCTR    

15 197902GS SCREW, M6 X 20    

16 197903GS ADPTR, MNTNG,ALT    

17 187411GS BRNG    

18 197904GS SCREW, M8 X 20    





Ref # Part # Description Qty Context Note Foot Note

1 710027 CUP-GOVERNOR    

2 710545 WASHER    

3 711728 BEARING-BALL    

4 710028 SHAFT-GOV GEAR    

5 197983GS SEAL-OIL    

6 710005 PIN-LOCATING    

7 711188 WASHER    

8 710234 SCREW    

9 197984GS ARM - ROCKER  (Incl E)  

10 711731 PLATE - VALVE SPRING    

11 710148 STUD    

12 710020 SCREW    

13 711732 GASKET-CYLINDER HD  Included in Gasket Set "V"  

14 711086 RETAINER-VALVE    

15 711287 SEAL-VALVE    

16 711492 SPRING - VALVE    

19 197985GS ROD - PUSH    

20 711173 TAPPET-VALVE    

21 710057 SCREW    

22 711490 GASKET-ROCKER COVER  Included in Gasket Set "V"  

23 710060 GASKET-INTAKE  Included in Gasket Set "V"  

24 711763 GASKET-FLOAT BOWL    

25 711756 NOZZLE-CARBURETOR    

26 711754 JET-MAIN    

A 715679 GEAR-GOVERNOR  (Incl 1, 2)  

B 198000GS CYLINDER ASSY  (Incl 2, 3, 4, 5, 6)  

C 715811 PLUG-OIL DRAIN  (Incl 7)  

D 198001GS HEAD-CYLINDER  (Incl E, F, G, 8, 9, 10, 11, 12, 13)  

E 715841 ADJUSTER-ROCKER ARM    

F 716051 VALVE-INTAKE  (Incl 14, 15, 16)  

G 716052 VALVE-EXHAUST  (Incl 14, 16)  

H 198002GS CARBURETOR  (Incl J, 24, 25, 26)  

J 715034 SPACER-CARBURETOR  (Incl 23)  

K 198003GS COVER - ROCKER ARM  (Incl 22)  



Ref # Part # Description Qty



6 710005 PIN-LOCATING    

26 711754 JET-MAIN    

27 711708 GEAR-TIMING    

28 710037 KEY-WOODRUFF    

29 711730 PIN-SHAFT    

30 710548 RETAINER-E RING    

31 711494 LOCK - PISTON PIN    

32 711733 PIN - PISTON    

33 710041 SCREW    

34 710032 SCREW    

35 711521 SEAL - O RING    

36 197987GS SEAL-OIL    

38 711752 GASKET-CRANKCASE  Included in Gasket Set "V"  

39 711175 BEARING-BALL    

40 711758 CUP-FLYWHEEL    

42 711539 ROPE - STARTER    

43 710976 SCREW    

L 198004GS CRANKSHAFT  (Incl 28)  

M 198005GS CAMSHAFT  (Incl 29, 30)  

N 716061 PISTON ASSY  (STD, Incl P, Q, 31)  

P 715060 RING SET-STD    

Q 716061 PISTON ASSY  (STD, Incl 32)  

R 716059 ROD-CONNECTING-STD  (Incl 33)  

S 187474GS DIPSTICK  (Incl 35)  

T 198007GS COVER-CRANKCASE  (Incl 6, 36, 38, 39)  

U 716068 STARTER - REWIND  (Incl 40, 41, 42)  

Ref # Part # Description Qty



Ref # Part # Description Qty



21 710057 SCREW    

44 710023 SCREW    

45 711252 PLUG-SPARK    

46 711197 ARMATURE-MAGNETO    

47 711735 FLYWHEEL    

48 711738 FAN - FLYWHEEL    

49 710048 NUT    

50 711142 SCREW    

51 710324 WIRE-STOP    

52 710046 CLIP-WIRE    

53 710634 BOOT-SPARK PLUG    

54 711246 SENSOR-OIL    

55 711247 WIRE ASSEMBLY    

56 710305 MODULE-OIL GARD    

57 710407 CLIP-WIRE    

58 711427 SCREW    

59 711718 SHIELD-HEAT    

60 197989GS SPRING-GOV LINK    

61 197990GS LINK - MECH GOVERNOR    

62 197991GS LEVER - GOV. CONTROL    

63 711208 NUT    

65 711516 WASHER    

66 197992GS SPRING-GOVERNOR    

67 710074 SCREW    

68 187507GS SCREW-GOV SPD    

69 187506GS SPG-GOV SPD    

70 711132 KIT-IDLE SPEED  (Incl 68, 69)  

71 710056 PIN-COTTER    

72 710154 RETAINER-E RING  (Incl 72)  

73 187508GS CRANK - GOVERNOR    

74 187498GS BRTHR,AIR CLNR    

75 187500GS STUD,AIR CLNR    

76 710639 GASKET-AIR CLEANER  Included in Gasket Set "V"  

77 711138 BASE - AIR CLEANER    

78 711461 RETAINER-AIR FILTER    

79 187503GS NUT,AIR CLNR CVR    

80 187497GS ELEMENT, CLNR,AIR    

81 187576GS DECAL, CHOKE    

82 187494GS CVR, CLNR,AIR    

83 711163 SCREW - A/C COVER    

84 197998GS SHIELD-CYLINDER    

Ref # Part # Description Qty



85 711746 COVER-AIR GUIDE    

86 711744 COVER-AIR GUIDE    

87 197999GS HOUSING-BLOWER    

Ref # Part # Description Qty





 Ref # Part # Description Qty Context Note Foot Note

1 187757GS BOLT, CVR, MFFLR    

2 197871GS DECAL, ON-OFF    

3 187450GS SWITCH, ENG, ON/OFF    

4 187766GS DECAL, CHOKE    

5 197843GS SPPRT, RECOIL    

6 187761GS NUT, M4, FLNG    

7 187760GS SCREW, M4X12    

8 191545GS DECAL, FUEL SHUTOFF, 4-L, CCW    

9 197829GS PNL, END, RECOIL    

10 197882GS FILLER, FOAM    

11 197831GS PNL, SIDE, MFFLR    

12 197860GS BOLT, M6X16    

13 197872GS DECAL, SPECS    

14 191436GS DECAL, CAUTION, HOT MFFLR, 4 LANG    

15 197828GS PNL, END, CNTRL    

16 197881GS U-PACKING    

17 187763GS DECAL, CAUTION, OIL    

18 197870GS DECAL, UNIT    

19 197830GS PNL, SIDE, OIL    

20 187876GS CABLE, BTTRY CHARGE,ACC PLUG    

21 187460GS BRKR, CRCT, 10A, 125V    

22 197873GS DECAL, DC OUT    

23 197875GS CNNCTR    

24 197876GS CNNCTR    

25 187873GS OUTLET, 12V DC,ACCSSRY    

26 187415GS PHMS, M5-0.8 X 20    

27 197874GS WSHR, LCK, INTRNL    

28 187423GS NUT, M5 X 0.8    

29 187424GS NUT,WING, M5 X 0.8    

30 197863GS SCREW, M4X12, SLFTAP    

31 197854GS PNL, CNTRL    

32 197855GS BRKR, CRCT, 15A, 125V    

33 187456GS RCPTCL, 15 A, 125 V    

34 187436GS CAP, FUEL    

35 197883GS PACKING,TANK    

36 187438GS STRAINER, FUEL    

37 197864GS BOLT, M6X20, FLNG    

39 197865GS SLEEVE    

40 197832GS TANK, FUEL    



 Ref # Part # Description Qty Context Note Foot Note

41 187440GS FLTR, FUEL    

42 187443GS VLV, FUEL    

43 187579GS CLIP, HOSE    

44 197845GS CLIP, NYLN    

45 197844GS HOSE, FUEL    

197561GS MANUAL, Owners  Not Illustrated  

BB3061BGS BOTTLE, Oil  Not Illustrated  





 Ref # Part # Description Qty Context Note Foot Note

6 187761GS NUT, M4, FLNG    

7 187760GS SCREW, M4X12    

12 197860GS BOLT, M6X16    

30 197863GS
SCREW, M4X12,

SLFTAP
   

46 197834GS HNDL    

47 197835GS HNDL,TUBE    

48 197867GS GRIP, HNDL    

49 197862GS SCREW    

50 197838GS MNT,VBRTN,TANK    

51 197861GS NUT, M6, FLNG    

52 200231GS ASSY, HTSHLD,TANK    

53 187401GS NUT, M8, FLNG    

54 197848GS BRCKT, PNL    

55 197846GS BASE, ENG    

56 197851GS MNT,VBRTN    

57 197857GS BOLT, M8X35, FLNG    

58 197858GS BOLT, M8X16, FLNG    

59 200230GS ASSY, BASE,ALT    

60 197852GS AXLE    

61 197869GS PIN    

62 197868GS WSHR, FLAT    

63 197853GS WHL    

64 197839GS HTSHLD, MFFLR    

65 197859GS BOLT, M5X12, FLNG    

66 197880GS
SCREW, M3-8,

SLFTAP
   

67 197878GS PIPE,TAIL    

68 197879GS SCREW, M4X16    

69 197877GS ARRSTR, SPARK    

70 197842GS MFFLR    

71 197856GS CONDENSOR, 350V    

72 197841GS HTSHLD,ALT    

73 197840GS BRCKT, HTSHLD    

899  ALTERNATOR  (See "Alternator")  

900  ENGINE  
(See "Engine (Part 1)", "Engine (Part

2)" & "Engine (Part 3)"
 

197561GS MANUAL, Owners  Not Illustrated  

BB3061BGS BOTTLE, Oil  Not Illustrated  


